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s=amranas. FCC RF Test Report Report No. : FG272913B

LTE Band 26 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ s \ L
Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit ck PAES
10 AHH‘F [‘PIIR[EHIN INE_ABS PAES .10 déf-ﬁ“ | JRIOUS_)LINE_ABS PABRS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
! ]
-50 dBm
l L i i ot m l " s e
i 60 dBm i
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -64.32 dBm -51.32 dB 30.000 MHz §15.000 MHz 100.000 kHz 655.92073 MHz -64.54 dBm -51.54 dB
860,000 MHz 1.000 GHz 100.000 kHz 874.33566 MHz -64.31 dBm -51,31 dB 860,000 MHz 1.000 GHz 100.000 kHz 803.77622 MHz -64.46 dBm -51.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.73 dBm -31.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.32 dBm -32.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -49.95 dBm -36.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -49.80 dBm -36.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 2.80680 GHz -51.67 dBm -38.67 dB 7.000 GHz 9.000 GHz 1.000 MHz 2.80080 GHz -51.79 dBm -38.79 dB
_— _—
{ 1 J b ( )| J L]
Date: 15.0CT.2022 03:25.:00 Date: 15.0CT.2022 03:40:44
Highest Channel / QPSK
Spectrum I :%J
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm - -
- b ST e T R
-60 dBm j
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 801.46552 MHz -64.43 dBm -51.43 dB
860.000 MHz 1.000 GHz 100.000 kHz 862.44755 MHz -64.13 dBm -51.13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -45.29 dBm -32.29 db
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -48.73 dBm -36.73 db
7.000 GHz 9,000 GHz 1,000 MHz 8.77831 GHz -51.88 dBm -38.88 db
7
L J | ) o
Dater 15 OCT 2022 034297
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 26 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Sy \

Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Tmrk PAES Limit ck PAES
10 ﬂdl-h"' [‘PIIR[EHIN INE_ABS PAES .10 déf-ﬁ“ | JRIOUS_)LINE_ABS PABRS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
40 dBm
-50 dBm
-60 dBm J -
ik
| ks
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[| Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -65.32 dBm -52.32 dB 30,000 MHz 815.000 MHz 100.000 kHz 769.30410 MHz -65.42 dBm -52.42 dB
260,000 MHz 1.000 GHz 100.000 kHz 867.76224 MHz -68,60 dBm -55.60 dB 360,000 MHz 1,000 GHz 100.000 kHz 949,30070 MHz -68.75 dBm -55.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64905 GHz -42.03 dBm -29.03 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66908 GHz -41.58 dBm -28.58 db
3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -53.77 dBm -40.77 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.91626 GHz -53,58 dBm -40.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.55086 GHz -59.76 dBm -46.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.81130 GHz -50.63 dBm -46.63 dB&
—_— —_—
{ 1 J b ( )| J L]
Date: 15.0CT 2022 042517 Date: 15.0CT 2022 04:41:01
Highest Channel / QPSK
Spectrum I :%J
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBrm— J - — —
e
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -65.60 dBm -52.60 dB
860.000 MHz 1.000 GHz 100.000 kHz 884.26573 MHz -68.65 dém -55.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -41.26 dBm -28.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89276 GHz -53.72 dém -40.72 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.80105 GHz -53,71 dBm -46,71 dB
7

L

J
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N

Page Number

1 A177 of A346



SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ s \ L
Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit ck PAES
10 AHH‘H [‘PIIR[EHIN INE_ABS PAES .10 AéH_IH | JRIOUS_)LINE_ABS PABRS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm L =
2nanaly
| e
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -66.14 dBm -53.14 dB 30.000 MHz §15.000 MHz 100.000 kHz 767.34258 MHz -67.21 dBm -54.21 dB
860,000 MHz 1.000 GHz 100.000 kHz 870.00000 MHz -68.71 dBm -55,71 dB 860,000 MHz 1.000 GHz 100.000 kHz 888.04105 MHz -68.91 dBm -55.91 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64953 GHz -42.81 dBm -29.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -42.72 dBm -29.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -53.73 dBm -40.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -54.00 dBm -41.00 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.26876 GHz -59.67 dBm -46.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.79205 GHz -50.31 dBm -46.81 dB
_— _—
{ 1 J b ( )| J L]
Date: 15.0CT.2022 04:59.49 Date: 15.0CT.2022 05:11:28
Highest Channel / QPSK
Spectrum I :%J
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂ{: PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm— - S S
2B .-...I__I'.
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 794.79635 MHz -66.98 dBm -53.88 dB
860.000 MHz 1.000 GHz 100.000 kHz 868.74126 MHz -68.68 dém -55.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -41.80 dBm -268.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -53.85 dBm -40.85 db
7.000 GHz 9,000 GHz 1,000 MHz 8.93727 GHz -59.62 dBm -46,62 dB
7
L J | )
Date 15 OCT 2022 05130

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ s \ L
Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit ck PAES
10 AHH‘H [‘PIIR[EHIN INE_ABS PAES .10 AéH_IH | JRIOUS_)LINE_ABS PABRS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
-50 dBm
e el ([ -50 dBm —r —
0 pchd
| o
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -65.94 dBrm -52.94 dB 30.000 MHz §15.000 MHz 100.000 kHz 784.98876 MHz -66.67 dBm -53.67 dB
860,000 MHz 1.000 GHz 100.000 kHz 901.53846 MHz -68.89 dBm -55,80 dB 860,000 MHz 1.000 GHz 100.000 kHz 950.83016 MHz -68.74 dBm -55.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -43.27 dBm -30.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -43.27 dBm -30.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -53.91 dBm -40.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97175 GHz -53.94 dBm -40.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20477 GHz -50.52 dBm -46.52 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.79930 GHz -50.73 dBm -46.73 dB
_— _—
{ 1 J b ( )| J L]
Date: 15.0CT.2022 05:37.47 Date: 15.0CT.2022 05:46:34
Highest Channel / QPSK
Spectrum I :%J
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dH{: PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
o _..-ll
-60 dem— I S
i el
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 790.08871 MHz -66.95 dBm -53.95 dB
860.000 MHz 1.000 GHz 100.000 kHz 884.68531 MHz -68.82 dém -56.82 db
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -42.42 dBm -29.42 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -53.80 dBm -40.80 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.78405 GHz -59.51 dBm -46,51 dB
7
L J | )
Dater 15 OCT 2022 DR 4814
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Report No. : FG272913B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0032
40 Normal Voltage 0.0027
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : HD5-CT47X1N
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s=amranas. FCC RF Test Report Report No. : FG272913B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

5.07

6.06

6.90

7.16

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum
Ref Level 25.40 dém  Offset 5.40 oB

o Att 3066 AQT. 2ms @ RBW 20 MHz
[@15a view

"~

ean Pwr + 20.00 dB

F 1.745 GHz
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | cCrest | 10% | 104 | 0a% | o0.01% |
Trace 1 20.96 dBm 26.70 dBm 5.74 d8 2.58 dB 4.43 dB 5.07 d8 5.51 dB

Middle Channel / Full RB/ 16QAM

Spectrum L2
Ref Level 25.40 dem  Offset 5.40 b

o Att 3066 AQT. 2ms @ RBW 20 MHz
[@15a view

|

F 1.745 GHz ean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | cCrest | 10% | 104 | 0a% | o0.01% |
Trace 1 [ 19.99 dem | 26.86 dBm 5.87 d8

3.13 dB 5.16 d8 6.06 08 .58 B

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N
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Middle Channel / Full RB/ 64QAM

Spectrum =
Ref Level 25.40 dém  Offset 5.40 oi
att 3048 AQT 2 ms @ RBW 20 Mz

[@15a View

—
0.1 — -
e
B
0.01 N
Ny NG
X,
1E-0. -
Y
5
Y
1E0 .
4
1€-0 § -
IcF 1.745 cHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mean | Peak | crest | 10% | 194 | pa% | 0.019% |
Trace 1 [ 18.71dem  26.70 dém 7.53 d8 3.15 db 5.54 db 6.90 db 7.57 db
i

JU ] )

Middle Channel / Full RB/ 256 QAM

Spectrum =
Ref Level 25.40 dém Offset 5.40 di@
att 3048 AQT 2 ms @ RBW 20 Mz

[@15a View

T
[
0.1 e
B RS
L
0.01 -
TN
<
16D e
5
N
1E-0
i1
LS
1 \
16D ;
IcF 1.745 cHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mea | Peak | crest | 10% | 194 | pa% | 0.019% |
Trace 1 [ 16.63 dém  25.70 dém 5.82 dB 3.16 db 5.65 db 7.16 dB 6.08 db
i

JU ] BURERAED e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FG272913B

26dB Bandwidth

Mode

LTE Band 66 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.24

1.23

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.97

3.06

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.97

4.85

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.87

9.89

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.24

14.45

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

19.10

18.78

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum by Spectrum by
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 30 krz Ref Level 25.40 dBm  Offset 5.40 6B @ RBW 30 kHz
e Att 30ds SWT 63.2us @ VBW 100kHz  Mode Auto FFT o Att 30dB SWT 63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 17k Max [0 17k Max
N Mgt 16.17 dBm) N MI[1] 16.00 dBm|
20 dan - - Y 1.74530770 GHz 20 dan ) Y 1.74548950 GHz
i J et At LRI A WY L W, 26.00 dB| ) . B 26.00 dB|
10 dam B 1.236400000 MHZ 10 dam B \ 1.233600000 MHZ|
/ Q factor 1411.6 / Q factor 1415.0)
od 4 od y
/ Y 4 y
4 % :
-10 ¥ -10 L1 ¥
/ \ / \
20 di ol 20 di / 4
20 dem—T R 20! AT N
Y30 dem- 30
40 d 40 d
50 50
&0 o &0
-70 -70
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-walue | ¥-value |__Function | Function Result |
[ 1 1.7453077 Ghz 16.17 dbm ndd down 1.2364 MHz [ 1 17454855 Ghz 16.08 dbm ndb down 1.2336 Mz
T 1 1.7443762 GHz -10,13 dem nda 26.00 d8 T 1 17443874 GHz -10,06 dBm nda 26.00 d8
T2 1 1.7456126 GHz -3.75 dbm qQ factor 14116 T2 1 1745621 GHz -10,17 dBm Q Factor 1415.0

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : HD5-CT47X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

G G
A
Ref Level 25.40 dom  Offset 5.40 B & RBW 100 kHz Ref Level 25.40 dBm  Offset 5.40 6B @ RBW 100 kHz
o Att 30d8 SWT  19us @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  18ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[0 17k Max [0 17k Max
» M Mi[1] 17.77 dBm| » Mi[1] 16.54 dBm|
0 A A 1.74425070 GHz 0 — Y. 1.74610290 GHz
S - e 26.00 db| i g Y 5.00 |
0 ] B 2.973000000 MHZ| 0 B 3.062900000 MHz
[ fact 586.7 / fact 570.1]
a | Q factor a Q factor
_; 7
-10 7 . -10 ¥
A - .,
20 dbn— o 20 den— e
-30 -30
40 d 40 d
50 50
-0 d -0 d
78 70
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 17442507 GHz 17.77 dbm B down 2,973 MHz M1 1 1,7461028 GHz 16.54 dbm nd@ down 30623 MHz
T 1 17435435 GHz -7.76 dBm nda 26.00 d8 T 1 17434715 GHz -0.58 dBm nda 26.00 d8
T2 1 17465165 GHz -5.04 dim q factor 566.7 T2 1 1,7465345 GHz -9.24 dBm q factor 570.1
il il
L L J L JL J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o
5
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 100 kHz RefLevel 25.40 dém  Offset 5.40 G @ RBW 100 kHz
e Att 30d: SWT  19us @ VBW 300kHz  Mode Auto FFT e Att 30dE SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
P Mi[1] 15.26 dBm)| P MI[1] 15.32 dBm)|
20 ¥ 1.74631900 GHz| 20 1.74445100 GHz|
PN e A A A Ay 26.00 db| N AP A o i, 26.00 db|
0 7 Bw 1 +.965000000 MHZ 0 B \ 4845000000 MHZ
| Q factor a51.7] Q factor a60.0)
va . va |
T 5
-10 f -10
/
20 di =
= e A e T =
AT N L e Pl
-0
40 di 40 di
50 50
-60 d -60 d
78 70
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 1746318 GHz 15.26 dbm ndd down 4,955 MHz [ 1 1744451 GHz 15.32 dbm ndb down 4,645 MHz
T 1 1.742552 GHz -11,05 dem nds 26.00 d8 T 1 1742542 GHz -10,68 dBm nds 26.00 d8
T2 1 1.747517 GHz -11.00 dém qQ factor 3517 T2 1 1747388 GHz -10,39 dBm Q Factor 360.0
— — —
L JL J L JL J

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

by trum by
Ref Level 25.40 dbm  Offset 5.40 G @ RBW 300 krz RefLevel 25.40 dém  Offset 5.40 G @ RBW 300 kHz
e Att 30de SWT 126us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 126ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
» EIE 17.11 dBm)| P o MI[1] 16.20 dBm)|
20 R N X, 1.7466580 GHZ| 20 | 1.7409040 GHz|
i~ R s Sl SRR 6.00 d| J e o VTt 6.00 d|
0 | B \ 9.870000000 MHZ| 0 7 B 9.890000000 MHz
| Q factor 177.0) / Q factor \ 176.0)
od od ¢ L
i ¥ / |
-10 t -10 + ¥
i 1 f \
s f \
2 TR AT S Spa— S o
I P / S .
-30
40 di 40 di
50 50
-60 d -60 d
-70 -70
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 1.746658 GHz i7.11 dbm ndd down 9.67 MHz [ 1 1740504 GHz 16,20 dbm ndb down 9,89 MHz
T 1 1.740065 GHz -8.78 dBm nds 26.00 d8 T 1 1,740025 GHz -0.41 dBm nds 26.00 d8
T2 1 1.743935 GHz -3.26 dbm qQ factor 177.0 T2 1 1743915 GHz -3.64 dBm Q Factor 176.0
i i
L JL J - L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report

Report No. : FG272913B

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 25.40 dbm  Offset 5.40 G @ RBW 300 krz RefLevel 25.40 dém  Offset 5.40 G @ RBW 300 kHz
e Att 30de SWT 126us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 126ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk Max [@ 1Pk Max
P Mi[1] 16.51 dBm)| P Mi[1] 13.83 dBm|
20 1.7396350 GHZ| 20 i 1.7508740 GHz
ANt A 26.00 dB) Ao | n o8B o T 26.00 dB)
0 Bw 1 14.236000000 MHZ| 0 7 B Ny 14.446000000 MHZ|
Q factor | 122.2] / Q factor | 121.2]
od + od
. 5
~ : }
| ] !
; o d o "
I Wadran el e ot B S Y P T
-30
40 di 40 di
50 50
-60 d -60 d
-70 -70
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 1.739635 GHz 16.51 dbm ndd down 14.236 MHz [ 1 1750874 GHz 13,63 dbm ndb down 14,436 MHz
T 1 1.737807 GHz -0.37 dBm nds 26.00 d8 T 1 1737657 GHz -11,88 dBm nds 26.00 d8
T2 1 1.752043 GHz -5.36 dbm qQ factor 1222 T2 1 1752103 GHz -12 46 dBm Q Factor 1212
— — —
L JL J - L JL J

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

G G
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 300 krz RefLevel 25.40 dém  Offset 5.40 G @ RBW 300 kHz
e Att 30ds SWT 185us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 185ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
P MI[1] 12.65 dBm)| P MI[1] 12.45 dBm|
20 I 1.7433620 GHz| 20 ™ 1.7430420 GHz|
o 3 o 6.00 dp| modong Tom 6.00 dB|
0 19.101000000 MHZ| 0 7 L = 18.781000000 MHZ|
Q factor | 91.9 | Q factor 92.8
od od
| |
1 | .i
-10 o ¢ -10 d
/
20 di / N 20 di \IJ‘
N s e =~ o Y
ey ot e
40 di 40 di
50 50
-60 d -60 d
-70 -70
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 1.743362 GHz 12.65 dbm ndd down 15,101 MHz [ 1 1743042 GHz 12.45 dbm ndb down 18,781 MHz
T 1 1.735529 GHz -13.44 dem nds 26.00 d8 T 1 1735569 GHz -13,19 dém nds 26.00 d8
T2 1 1.75463 GHz -13.07 dém qQ factor 913 T2 1 1754351 GHz 14,37 cBm Q Factor o8
— — — —
L JL J - L JL J -
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s=amranas. FCC RF Test Report Report No. : FG272913B

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.10 1.09
BW 3MHz
Mod. QPSK 16QAM
Middle CH 2.72 2.73
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.49 4.48
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.05 8.99
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.37 13.49
BW 20MHz
Mod. QPSK 16QAM
Middle CH 17.90 17.94

Spectrum = Spectrum =
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 30 krz el 25.40 dém  Offset 5.40 G @ RBW 30 kHz
e Att 30ds SWT 63.2us @ VBW 100 kHz  Mode Auto FFT 3:0d8 SWT 63.2us @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
N Mi[1] 16.86 dBm) N MI[1] 16.00 dBm)
20 dam - — x| . 1.74405240 GHz 20 dem - po 1.74496360 GHz|
e Mt el i = gt 1096503497 MHz2 L~ PV Voo™ 1.090909091 MH2|
10 dém 10 dém i
od od
/ 4 \
-10 - i -10
/ | / \
0 - — 20 —
prrnd y - ~ o
30 30
40 d 40 d
50 50
&0 &0
70 -70
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-walue | ¥-value |__Function | Function Result |
[ 1 17448524 Ghz 16.36 dbm A1 17448636 Ghz 16.00 dbm
T 1 1.74445175 GHz 10,79 dBm 0cc Bw 1.006503437 MHz T 1 1744454855 GHz 9,58 dBm 0Occ Bw 1.000909091 MHz
T2 1 1.74554325 GHz 9,55 dém T2 1 174554545 GHz 10.28 dBm
GIRRRID we GIRNRNIND e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N

Page Number : A186 of A346





